WiNCOo /NG

A Division of DT Dyna Technology /nc

PSS12H2W/D
ILLUSTRATED PSS12H4W/D
PARTS LISTS
WIRING DIAGRAMS
e
.
O




ENGINE GENERATOR ASSEMBLY

21

20)22123

REF# PART NUMBER QTY DESCRIPTION
1 99780-000 1 Engine, Honda
GX 670VXC2 Code 637220
2 351836-1 1 Generator Assembly (S20FS-160)
3 91658-001 5 3/8 —16 X 1” Hex Head Bolt
4 481-000 4 3/8 Lockwasher
5 15287-000 1 Air Seal 52”
6 15637-403 1 Base Channel
7 16429-000 1 Base
8 16426-403 1 Generator Duct Adapter LH
9 16426-401 1 Generator Duct Adapter RH
10 92495-003 8 1/4 — 20 Retained Nut (10 GA)
11 300349-1 1 Oil Drain Adapter
12 300349 1 Oil Drain Valve
13 62886-001 1 1/2” 1D Hose (12" Long)
14 62999-004 1 Hose Clamp
15 16358-403 1 Battery Tray (77 X 8.5")
16 95568-000 2 #10 - 24 Threadstud
17 99671-000 2 #10 - 24 Flange Nut
18 92495-000 8 Y4 - 20 Retained Nut (16GA)
19 16430-000 1 Generator Support Channel
20 16250-000 5 3/8 — 16 Flange Nut

60701-146

Page 2

8049-10




REF# PART NUMBER QTY DESCRIPTION
21 98807-000 4 Shockmount
22 91658-006 4 3/8 — 16 X 2% Hex Head Bolt
23 98806-000 4 3/8 ID X 2 OD Flat Washer
24 16441-401 1 Top Duct Adapter Extension
25 16441-403 1 Bottom Duct Adapter Extension
26 16446-000 4 M8-1.25 Nylok Hex Nut
27 16411-401 1 Engine Support Channel
28 62173-000 8 5/16 —18 X Y2 Self Tapping Screw
29 526-000 4 5/16 Flat Washer
30 16249-000 4 5/16 — 18 Flange Nut
31 9416-000 2 5/16 — 18 X 1% Hex Head Bolt
32 468-000 2 5/16 — 18 X 12 Hex Head Bolt
33 16067-003 REF Honda Muffler #VHRM4
34 99966-000 1 Adapter 1/2” to 3/8” NPT
35 99967-000 1 Tee Fitting 3/8” NPT
36 15808-004 1 Hil Oil Temperature Switch

AC WIRING HARNESS &
CIRCUIT BREAKER

Circuit Breaker Box Cover

Circuit Breaker 50A 240 V

#10 x 3/8 Self Tapping Screw

REF# PART NUMBER QTY DESCRIPTION
1 15757-017 1 AC Wiring Harness
2 99876-401 1
3 99876-402 1 Circuit Breaker Box
4 64898-002 1
5 16302-000 2 Grommet
6 21698-001 2
7 16287-000 1 Battery Trickle Charger
8 300308-10 1

Battery Charger Hold Down Strap

8049-10

Page 3

60701-146




LP/NG FUEL SYSTEM

FUEL PRESSURE
TEST PLUG

REF# PART NUMBER QTY DESCRIPTION
1. 62486-000 1 Grommet
2. AH1-30634-1* 1 Fuel Hose %2” X 40” with ¥2* Female
3. J1-30655-003* 1 Orifice Insert 6.7 mm NG
4, 81018-008 1 Hose Clamp
5. F4-30367* 1 Tee Fitting
6. 16331-404 1 Fuel Solenoid FL-50046-002*
7. J1-30655-002* 1 Orifice Insert 5.4 mm LP
8. C2-30035* 1 Cap Nut ¥2” SAE Flare
9. F4-30635* 1 Fitting %" NPT X %2” NPT Bushing
10. 16331-405 1 Fuel Solenoid FL-50046-005*
11. 16331-401 1 Regulator T202ANL-E-1*
12. 40078-024 1 Y," 1D Hose (22.75")
13. 81827-001 1 Fuel Barb 90°
14. F4-30636* 1 ¥4 x ¥2" NPT Reducer Nipple
15. 20544-001 2 Ya" - 20 X 2 ¥2" Hex Head Bolt
16. 16248-000 2 Y," - 20 Flange Nut
17. 16433-400 1 Mounting Bracket
NI 97338-005 1 Fuel Changeover Decal
NI Not Illustrated

* These are IMPCO Carburetion Inc. part numbers. These parts are only avail-
able as A kit from Winco Inc. The Kit P/N is 16331-003, individual parts may be
available through IMPCO.

60701-146

Page 4

8049-10




wbo QIHAVIN AVIT

nCCu AIMHVIN QYT

« Cu IMEVIN V3T

ATANISSY d314103

parensn||| 10N IN SseauJeH plous|oS a4 T 0T0-LS.GT 'S
19n0D 1S0d 8AlISOd ajqeD Jened T Z200-T06S6 IN (Mp) 8aInpoN [onuoD suiBug T 80¥-79.GT 8%
JanoD eulwia] ajgqed Aleneg T 000-SHTOT IN a|geD Aieneg (+) aAisod T T00-260Z2 e
SsauleH xog [eulwsal DA T  8T0-2G/ST '8 a|0qeD Aieneg () saneboN T 800-2602¢ C
lswwoI ¢ Z00-LT6£2 L sseuwreH aulbu3 D@ T  T00-L¥9T T
(MZ) 8INpoN [onuoD suiBug T L0v-79.ST 9
NOILdIdOSId ALO Y3IGANNN Ldvd #43d NOILdIdDS3d ALO 939NN Ldvd #d3d
TJOHINOD 1HVLS JHIM 2 - MZHZLSSd TOYULNOD 19VLS FHIM ¥ - MPHZL SSd ;
7))
prd
=W
O 4 ] (IVNIWY3L
o) Y3HLIF) HOLIMS
Z X NMOALNHS dNTL
v =~ 0 HOIH OL V3T
]
Z av3T a3yw/m Mg
Oz ¢
ONO) JOHLNOD JOULNOD LHVLS
O ANIONI OLNI 399n1d 3IHIM - ¥ ¥O4 a3sn LON
@) SSINYVH HIMOd SSANYVH ¥IMOd
A o3 WOY4 SAv31 A0ZL NO¥4 av3al Aozl ava
NEEN)
i3¥3H 09 1SN Qv
379VO AY3LLYE IAILYOIN MM e

iaY-ENal ==Y, S—

60701-146

Page 5

8049-10



(8)0pposite Side

ﬁ/m

O
/ .0 0
> 1 -1 o
By s ooe o LS.
R2) opposte sic 0000000000000000aaCoMOEAaO00RAaaOOaDaO0aaaaendnD
@@ o /ﬁ..~vv o o
REF# PART NUMBER QTY DESCRIPTION
13 15681-407 2 Door Stop - Bottom
1 15671-404 1 Gen End Panel 14 15681-405 2 Door Stop - Side
2 16451-400 1 Battery Access Door 15 16413-403 1 Divider Engine Compartment
3 16334-412 1 Roof - Complete w/Foam & Stop 16 16445-400 2 Air Inlet Duct Assembly
4 99788-469 1 Foam - Included W/Roof
17 16414-401 1 Engine End Panel
5 16415-401 1 Top Door Stop - Incl. W/Roof 18 16338-004 1 Air Seal 26-3/4" Long
L 6 48042-000 1 Ground Lug 19 21698-001 Self Tapping Screw #10 x 3/8”
o > 7 16434-404 1 Right Side Panel
oD 20 16361-402 4 Lifting Hole Cover
ol 8 16434-405 1 Left Side Panel 21 99788-473 1 Generator Divider Foam (RH)
O M 9 99785-414 2 Door Complete 22 99788-471 1 Generator Divider Foam (LH)
—1 L 10 95229-005 2 Latch Assembly 23 99788-472 1 Base Insulation Foam
O wm 11 16424-401 2 Door Foam - Included W/Door
Z U 12 98375-010 2 Hinge - Included W/Door
L <C

8049-10

Page 6

60701-146



MUFFLER & EXHAUST SYSTEM

0]@)

14

REF# PART NUMBER QTY
1 16437-401 1
2 16437-402 1
3 16438-400 1
4 16439-400 1
5 16412-401 1
6 16442-400 1
7 16404-001 1
8 16443-000 1
9 93489-015 2
10 VHRM4 1

Code# 621900
11 21698-001 19
12 16237-001 1

DESCRIPTION

Right Hand Shield Support
Left Hand Shield Support
Muffler Heat Shield

Tailpipe Heat Shield
Tailpipe Support
Muffler Air Deflector

Exhaust Tailpipe
Heat Shield Extension
Muffler Clamp

Honda Muffler

Available from Honda Only
#10 x 3/8 Self Tapping Screws
Spark Arrestor

8049-10

Page 7

60701-146




GENERATOR ASSEMBLY

* These parts are not available as individual items.
They are part of generator part number 351836-1

REF QTY DESCRIPTION PART NUMBER
1 1 Terminal Box Adapter 300330-410
2 1 Generator Cover 300322-410
8 1 Stator N/A*
9 1 Engine Bracket N/A*
14 1 Rotor N/A*
15 1 Fan N/A*
19 1 Bearing 54665-000
26 1 Diode 300323-207
27 1 Varistor 300323-208
39 2 Protection Screen 64857-006
40 1 Tolerance Ring 300323-210

107 1 Rubber Cap 300323-211
NI 2 Capicator 31.5 mf/425V  300323-112

60701-146 Page 8

8049-10




ASCO 165 SERIES - 4 WIRE CONTROL

|oos@oouc?l
== NI (A U 0D WD

i[7
B

ATS CONNECTOR TERMINAL 1D
N

B-C < START CKT
Ni

|

ASCO 165 SERIES 4-WIRE CONTROL

ASCO 165 SERIES - 2 WIRE CONTROL

SR
ITTI
EI PPy Por-yry

ATS CONNECTOR TERMINAL 1D
9 -

8-
7-

NO

[ < RUN - START §23
NC < RUN - START 1

“Nuano

]

Fuse for 5a max — Connect to unit
or optional relay panel

NOTE — CONNECT GENERATOR SET CONTROL
WIRES #23 & #1 TO ATS TERMINALS #5 & #4

ASCO 165 SERIES 2—-WIRE CONTROL

8049-10 Page 9 60701-146



AC AND DC GENERATOR SCHEMATIC

FOR 4-WIRE ENGINE CONTROL

ENGINE CONTROL MODULE

CUSTOMER SUPPLIED

ASCO 165 SERIES

3/4 AMP MAX.

I
I - |
CUSTOMER
SUPPLIED
|
I
T

INTERCONNECTING TRANSFER SWITCH
|||||| 16 GA. WIRING. —— = 7
GENERATOR CONTROL 87
TERMINAL BOX ols
24 DAl 24 P9 15 [
! t 8 )
PAD i 2 ' 122 / )
s (20| i s 1 17 1ol _
1 N 1 T
) (=) FvL_ “ 7 _ el s
| ola |
! 78 - \ (o] s
| —
Q| 2
| ol 1
| L [
| L1 GONTROL
1 N X _ CONNECTOR _
120V-15 AMP CONNEGTIONS
_ SO POWER ! ! X | 5
L ! i
Ir _ |
! I
! 1

&4 LINE CIRCUIT BREAKER

NORMAL GROUNDED SYSTEM CONDUCTOR (NEUTRAL)
(NOT A SEPARATELY DERIVED SYSTEM PER

NEC 250.20 (D) FPN #1}

o
2
23
m
o=
am
37
z
3

~

GENERATOR
N LEGEND
AL ALARM LAMP (SYSTEM OFF)
D BC BATTERY CHARGER
CB CIRCUIT BREAKER
CR CONTROL RELAY
I_ EM ENGINE MAGNETO
EXCITATION CAPACITORS FS FUEL SOLENOID
= OoLS OIL LEVEL SWITCH
RTM RUNNING TIME METER
SC START CONTACTOR
SM STARTER MOTOR
g D E F < H L_TVS TRANSIENT VOLTAGE SUPPRESSOR
OAU OIL ALERT UNIT

8049-10

Page 10

60701-146



HO1OW d31dv1is NS
HOLOVINOD 14V1S oS
H3ALIN INIL ONINNNY WLy [ i ° 2 2 g ° g v
LINN 1437V 110 nvo -
HOLIMS 13aA3T 110 S0 =g T
QIONT0S Tand s4 ke
OLINOVIN INIONT W3 SHOLIDVAYO NOILYLIOX3 <, : _________“ .
3INAON TOYINOD INIONT  OSSH - H ® —F
HOLIMS OLNVY/dOLS/NNY SYsS f
HIMVILG LINDHID a0 _HH_ ﬁu_
HADHVHD AY3L1vd od
(@37Iv4 W3LSAS) dWVT WAV TV v i ¢
WNEBER o ||
{1#Ndd (@} 02'05Z 23N
LTINS eD NS SRENOND O NS A
NAA] NAA]
€ | €
|
HIMYIHE LINDYID INITNIVIA - /l\l
| 1 |
I ]
j ~ B ] 1| © @ L] _ _
p H3IMOd ﬂ .ﬂ _ P
| AFim _ | |
] = - |
" i —y
| N L % = | | :
| | | e |
| - - )
I 1 ; \ L_Vm
| 1T 5 M TT —_
| == = | s
ol X m ! NN | vz o._lq.WVIdﬂ 9
015 OL ! I ‘ I [T | ° =y | O
o - s i | <2 1] — -
N3dONMOL | _ " : X = _
\ SLOVANOD 035019 BN U 73 J | A ¢
! | _‘ X089 éz_hmmp \— L . "
Y

JOY1INOD INIONT I M2 9404
1LY WIHOS HOLVHINTO Od ANV DV

60701-146

Page 11

8049-10



72

3 lolele]
872 efete

8.
N £3° Gl N G6 L]
oFcl proTEGTED | | GENERATOR
uuuuuuuuu QUTPUT

;g @j o

DC HARNESS AND CONNECTION BOX

o
[

REF# PART NUMBER
1 300278-413
2 15757-018
3 64576-005
4 51795-000
5 64576-004
6 80623-000
7 64576-006
8 80623-006
9 62486-000

10 23917-000
11 300309-402
12 16319-401
13 16319-402
14 24749-000
NI 300310-402

QTY

DESCRIPTION

NER R RPN NER R R R

PR R

Electrical Connection Box
DC Wiring Harness

AC Output Power Decal

3 Point Terminal Block
Remote Connection Decal

6 Piont Terminal Block
Utility Connection Decal
3 Point Terminal Block
Grommet

Grommet

Electrical Box Divider

Terminal Block Mounting Bracket
Terminal Block Mounting Bracket
Duplex Receptacle 15 Amp
Connection Box Cover

wWinco inC

A Division of DTE® Dyna Technology fnc
225 South Cordova Avenue
Le Center MN 56057
507-357-6831
www.wincogen.com

P/N 60701-146 - 8049-10




